
EPA/600/R-11/088  | August 2011 | www.epa.gov /nrmrl

PPrinciples of Design and Operations rinciples of Design and Operations 
oof Wastewater Treatment Pond Systems f Wastewater Treatment Pond Systems 
ffor Plant Operators, Engineers, and Managersor Plant Operators, Engineers, and Managers

Office of Research and Development
National Risk Management Research Laboratory - Land Remediation and Pollution Control Division



i 
 

 

 

 

 

 

Principles of Design and Operations of Wastewater 
Treatment Pond Systems for Plant Operators, Engineers, 

and Managers 

 

 

 

 

 

 

 

 

 

 

 

 
Land Remediation and Pollution Control Division 
National Risk Management Research Laboratory 

[...]
6.5     Removal of Phosphorus…………………………………………………………………6-27 
      

Chapter 7     Upgrading Pond  Effluents………………………………………………….……7-1 
7.1     Introduction………………………………………………………………………….…..7-1 
7.2     Solids Removal Methods…………………………………………………………….…..7-1 
7.3     Operations Modifications and Additions……………………………………………….7-28 
7.4     Control of Algae and Design of Settling Basins………………………………………...7-30 
7.5     Comparison of Various Design Procedures…………………………………………......7-34 
7.6     Operational Modifications to Facultative Ponds……………………………………......7-34 
7.7     Combined Systems………………………………………………………..…………….7-37 
7.8     Performance Comparisons with Other Removal Methods……………………………...7-37 
 

Chapter 8    Cost and Energy Requirements……………………………………………………8-1 
8.1     Introduction……………………………………………………………………………...8-1 
8.2     Capital Cost……………………………………………………………………………...8-1 
8.3     Updating Costs…………………………………………………………………………..8-4 
8.4     Cost Data for Upgrading Methods………………………………………………………8-4 
8.5    Energy Requirements……………………………………………………………………8-11 

 

Chapter 9    Operation and Maintenance……………………………………………………….9-1 
9.1     Introduction.……………………………………………………………………………..9-1 
9.2     Terminology.……………………………………………………………………………..9-1 
9.3     Control Testing Information…………………………………………………………….9-2 
9.4     Operation and Maintenance for Ponds………………………………………………….9-11 
9.5     Safety around Ponds…………………………………………………………………….9-20 
9.6     Troubleshooting…………………………………………………………………………9-22 
 

Appendices 
A  State Design Criteria for Wastewater Ponds………………………………………………A-1 
B  Summary of Pond Characteristics………………………………………………...………..B-1 
C  Design Examples…………………………………………………………………………...C-1 
D  Case Studies……………………………………………………………………………......D-1 



vii 
 

E  Troubleshooting……………………………………………………………………………..E-1 
F  Study Guides for Pond Operators…………………………………………………………...F-1 
     F-1  Introduction…………………………………………………………………………....F-2 
     F-2  Advanced……………………………………………………………………………...F-29 
G  Discharge Guidance………………………………………………………………………..G-1 
H  Guidance for Deploying Barley Straw……………………………………………………..H-1 
 

References…………………………………………………………………………………..…R-1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



viii 
 

Figures 

Number                                                                                                                                     Page 

1-1         The Nitrogen Cycle in Wastewater Pond System 1-9 
1-2 Relationship between pH and Alkalinity 1-11 
1-3 Changes Occurring in Forms of Nitrogen Present in a Pond Environment under 

Aerobic Conditions 
1-14 

3-1 Method of Creating a Digestion Chamber in the Bottom of an Anaerobic Pond 3-7 
3-2A Static Tube, Brush and Aspirating Aerators 3-15 
3-2B Floating Pump, Pier-Mounted Impeller with Draft Tube and Pier-Mounted 

Impeller 
3-16 

3-3 Floating Aerators in Summer and Winter Operation 3-16 
4-1  An Example of Eroded Dike Slopes 4-2 
4-2 Evidence of Burrowing at the Edge of a Treatment Pond 4-3 
4-3 
4-4 

Common Pond Configurations and Recirculation Systems 
Cross-Sectional View of a Typical Recirculation Pumping Station 

4-16 
4-19 

5-1   AIWPS® Facilities over Time Showing the Design Trend of Increasing Primary 
Pond Depth in Meters and Decreasing Footprint Area per Treatment Capacity in 
Hectares Per Million Liters Per Day (MLD) of Capacity 

5-2 

5-2 Type 1 Advanced Integrated Wastewater Pond System®  5-3 
5-3 Schematic Cross-Section of Primary Facultative Pond of an Advanced Integrated 

Wastewater Pond System®  
5-4 

5-4 Schematic of Raceway to Cultivate Microalgae for O2 Production 5-5 
5-5 Plan View of St. Helena, CA, AIWPS 5-10 
5-6 St. Helena, CA  Biochemical Oxygen Demand 5-11 
5-7 St Helena, CA  Total Suspended Solids 5-11 
5-8 Performance of AIWPS® Type 1:  Annual Means at St. Helena, CA 5-12 
5-9A Configuration of the St. Helena AIWPS® 5-13 
5-9B Configuration of Pond 1B (as of 1994) 5-14 
5-10  A. Delhi, CA AIWPS®; B. Hilmar, CA AIWPS™ 5-15 
5-11  Delhi AIWPS® BOD/TSS Study, 1A) August 2009, 1B) January 2010 5-16 
5-12  Delhi AIWPS® Coliform Study, A. Summer, B. Winter 5-17 
5-13 Bolinas AWIPS® 5-19 
5-14 Bolinas AIWPS® BOD5 through the System, 2010 5-20 
5-15 Cross-Sectional View of the Facultative Cell at the Dove Creek, CO  WWTP 5-21 
5-16 Plan View of Dove Creek, CO  Fermentation Pit 5-22 
5-17 Flow Rate Performance Data for Dove Creek, CO  January 31, 2000 to October 

31, 2006 
5-24 

5-18 BOD5 Performance data for Dove Creek, CO  January 31, 2000 to October 31, 
2006 

5-25 

5-19 TSS Performance Data for Dove Creek, CO  January 31, 2000 to October 31, 
2006 

5-25 

5-20 Fecal Coliform Performance Data for Dove Creek, CO  January 31, 2000 to 
October 31, 2006 

5-26 

5-21 Fisherman Bay, Washington.  Anaerobic cell with Recirculation Manifold Using 
an Aerated Cap of Polishing Cell Effluent to Provide Odor Control 

5-29 



ix 
 

5-22 Fisherman Bay.  Flow Rate Data for October 28, 2003 through August 29, 2006 5-30 
5-23 Fisherman Bay.   BOD5 Performance Data for October 28, 2003 through August 

29, 2006 
5-30 

5-24 Fisher Bay.  NH3 Performance Data for October 28, 2003 through August 29, 
2006 

5-31 

5-25 Fisherman Bay.  TSS Performance Data for October 28, 2003 through August 
29, 2006 

5-32 

5-26 Fisherman Bay.  Fecal Coliform and pH Performance Data for October 28, 2003 
through August 29, 2006 

5-33 

5-27  Flow Diagrams of DPMC Aerated Pond System. A) Two Basins in Series 
Utilizing Floating Baffles in Settling Cells. B) A Single Basin Using Floating 
Baffles to Divide Various Unit Processes.   

5-34 

5-28 Performance of DPMC Aerated Pond System in Berkley County, SC, with 
Aerators Operating Continuously 

5-35 

5-29 Effluent TSS and BOD5 from a DPMC Aerated Pond System, Aerators 
Operating Intermittently 

5-35 

5-30 Monthly Average BOD5 and TSS from Ocean Drive, North Myrtle Beach 5-36 
5-31 Sketch of a DPMC Aerated Pond-Intermittent Sand Filter System at North 

Myrtle Beach, SC 
5-37 

5-32 Monthly Average Effluent BOD5 and TSS at Crescent Beach, North Myrtle 
Beach 

5-37 

5-33 Flow Diagram of BIOLAC® -R System 5-40 
5-34 Wave-Oxidation Modification of the BIOLAC® -R System 5-41 
5-35 Detail of the BIOLAC® Aeration Chain Element 5-43 
5-36 Cross-Section View of the Integral BIOLAC® -R Clarifier 5-45 
5-37 Flow Rate for Alamosa BIOLAC® Facility  5-48 
5-38 BOD5 for Alamosa  BIOLAC® Facility 5-48 
5-39 TSS for Alamosa BIOLAC® Facility  5-49 
5-40 NH3 for Alamosa BIOLAC® Facility 5-49 
5-41 DO, pH and Fecal Coliform for Alamosa BIOLAC® Facility    5-50 
5-42 Flow Rate for Tri-Lakes, Colorado  BIOLAC® Facility 5-51 
5-43 BOD5 for Tri-Lakes BIOLAC® Facility 5-51 
5-44 TSS for Tri-Lakes BIOLAC® Facility 5-52 
5-45 NH3 and Inorganic N for Tri-Lakes BIOLAC® Facility 5-52 
5-46 Fecal Coliform for Tri-Lakes BIOLAC® Facility 5-53 
5-47 Flow Diagram for Typical Lemna System 5-55 
5-48 Diagram of Rayne, Louisiana Wastewater Treatment Ponds 5-56 
5-49 Lemna System, Rayne  5-56 
5-50 LemTec™  Biological Treatment Process 5-57 
5-51 Site Plan for LemTec™  System in Jackson, Indiana 5-58 
5-52 LemTec™  System, Jackson 5-58 
5-53   A. (BOD5)  B. (TSS) and C. (NH3).  Compliance data for Rayne 5-59 
5-54         A. (BOD5)  B. (TSS) and C. (NH3).  Compliance data for Jackson 5-62 
5-55 Photograph of Lemna Harvesting Equipment and Floating Barrier Grid  5-63 
5-56 Praxair® In-Situ Oxygenation (ISO™ ) System 5-66 
5-57 Photograph of the Laboratory Experiment Used to Develop the Concept of the 5-67 



x 
 

Speece Cone 
6-1 Generalized N Pathways in Wastewater Ponds 6-2 
6-2 Predicted Versus Actual Effluent N, Peterborough, New Hampshire 6-6 
6-3 Verification of Design Models 6-8 
6-4 Schematic Diagram of Nitrification Filter Bed 6-16 
6-5 Benton Performance Data for Pond + Wetland + NFB 6-17 
6-6 Benton Performance Data for Pond + Wetland + NFB 6-18 
6-7 EDI ATLAS – IS Internal Pond Settler 6-21 
6-8 CLEAR™ Process 6-22 
6-9 The Quincy SBR System 6-23 
6-10 The AquaMat® Process 6-24 
6-11 A MBBR™ “Wheel” 6-25 
6-12 Schematic of a Poo-Gloo Device Cross-Section 6-25 
7-1 Cross-sectional and Plan Views of a Typical Intermittent Sand Filter 7-3 
7-2 Rock Filter at Veneta, Oregon 7-11 
7-3 State of Illinois Rock Filters Configurations 7-12 
7-4 Nitrogen Species in Veneta Wastewater Treatment Rock Filter 7-14 
7-5 Cross-Sectional View of Paeroa, New Zealand Rock Filter 7-17 
7-6 Types of Dissolved Air Flotation Systems 7-24 
7-7 TSS Removal from Pond Effluent in Dissolved Air Flotation with Alum  7-26 
7-8 Concentration and Percent TSS Removal from Pond Effluent in Dissolved Air 

Flotation with Alum Addition 
7-27 

7-9 Dissolved Air Floatation Thickening (DAFT) at the Stockton, CA Wastewater 
Treatment Facility 

7-27 

7-10 Photograph of Shading for Control of Algal Growth in Naturita, Colorado 7-31 
7-11 A Barley Straw Boom in Cell 3, New Baden, Illinois Wastewater Pond System 7-32 
7-12 Change in Chlorophyll over Time under Different Treatment Conditions 7-34 
8-1 Construction Costs vs. Design Flow Rate for Flow-Through Ponds (Facultative), 

Kansas City, 2006.  (DFR<500,000 L/d [0.130 MGD] 
8-2 

8-2 Data Bid Tabulations:  Construction Costs vs. DFR for Flow-Through Ponds, 
Kansas City, 2006 

8-2 

8-3 Construction Costs vs. DFR for Nondischarging Ponds, Kansas City, 2006 8-3 
8-4 Construction Costs vs. DFR for Aerated Ponds Kansas City, 2006 – Q = 0 to 1.2 8-3 
8-5 Center Pivot Sprinkling Costs, ENR CCI = 6076. (a) Capital Cost; (b) Operation 

and Maintenance Cost 
8-5 

8-6 Solid Set Sprinkling (buried) Costs.  ENR CCI=6076. (a) Capital Cost; (b) 
Operation and Maintenance Cost 

8-6 

8-7 Gated Pipe – Overland Flow or Ridge-and-Furrow Slow Rate Costs, ENR 
CCI=6076. (a) Capital Cost; (b) Operation and Maintenance Cost 

8-7 

8-8 Rapid Infiltration Basin Costs, ENR CCI = 6076. (a) Capital Cost; (b)  Operation 
and Maintenance Cost 

8-8 

8-9 Mixed-Media Filtration Capital Cost, ENR CCI = 6076 8-9 
8-10 Mixed-Media Filtration O&M Costs, ENR CCI = 6076 8-9 
8-11 Dissolved Air Flotation Capital Costs, ENR CCI = 6076 8-10 
8-12 Dissolved Air Flotation Capital Costs, ENR CCI = 6076 8-10 
8-13 Sequencing Batch Reactor Capital Costs, ENR CCI = 6076 8-11 



xi 
 

9-1 Sampling Grid System 9-6 
9-2 Diurnal O2 Curve 9-7 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  



xii 
 

Tables 

Number                                                                                                                                    Page 

1-1         Basic Wastewater Pond Specifications 1-3 
2-1 Land Area Estimates for 3,785 m3/d (1 mgd) Systems 2-2 
2-2 Sequence of Field Testing, Typical Order [reading from left to right]  2-5 
3-1 Ideal Operating Ranges for Methane Fermentation 3-3 
3-2 Concentrations of Inhibitory Substances 3-3 
3-3 BOD5 Reduction as a Function of Detention Time for Temperatures Greater than 

Twenty Degrees Celsius 
3-4 

3-4 BOD5 Reduction as a Function of Detention Time and Temperature 3-5 
3-5 Design and Operational Parameters for Anaerobic Ponds Treating Municipal 

Wastewater 
3-6 

3-6 Design and Performance Data from U.S. EPA Pond Studies 3-9 
4-1 Reported Seepage Rates from Pond Systems 4-5 
4-2 Seepage Rates for Various Liners 4-7 
4-3 Classification of the Principal Failure Mechanisms for Cut-and-Fill Reservoirs 4-13 
5-1 Evolution of the Design of Selected AIWPS® Wastewater Treatment Facilities 

1965 to present 
5-1 

5-2 AIWPS® Types I and II with Treatment Areas (acres) 5-7 
5-3 Type I Advanced Integrated Wastewater Pond Systems (AIWPS®) 5-8 
5-4 Type II AIWPS® 5-18 
5-5 Design Criteria for Pond Systems with Deep Sludge Cells (from Hotchkiss, CO 

Wastewater Ponds Treatment System). 
5-23 

5-6 Performance of DMPC Aerated Pond at North Myrtle Beach, SC  5-36 
5-7 Comparison of Pond-Intermittent Sand Filter Systems with Carousel-Extended 

Aeration Systems  
5-38 

5-8 Typical Manufacturer’s Design Criteria for BIOLAC® Systems versus 
Conventional Extended Aeration Systems  

5-44 

5-9 Description of Alamosa, CO BIOLAC® Facility 5-46 
5-10 Effluent Requirements for the Alamosa, CO  BIOLAC® Facility 5-47 
6-1 Annual Values from EPA Facultative Wastewater Pond Studies 6-3 
6-2 Model 1, N Removal in Facultative Ponds – Plug Flow Model  6-7 
6-3 Model 2, N Removal in Facultative Ponds – Complete Mix Model 6-7 
6-4 Wastewater Characteristics and Operating Conditions for Five Aerated Ponds  6-9 
6-5 N Removal in Aerated Ponds  6-10 
6-6 Comparisons of Various Equations to Predict NH3 and TKN Removal in 

Diffused-Air Aerated Ponds 
6-11 

6-7 Average Values for Batch Test in Pond 4 at Dickinson, North Dakota Area=11.7 
Ha (29 acres), No Inflow 

6-14 

6-8 Benton, Kentucky Recirculating Gravel Filter/Constructed Wetland 6-17 
6-9 Data for the Quincy, Washington SBR System 6-22 
6-10 Nelson AquaMat® Biomass Carrier, Larchmont, Georgia 6-24 
6-11 Phosphorus Removal in Ponds  6-27 
7-1 Design and Performance of Early Massachusetts Intermittent Sand Filters 7-2 
7-2 Intermittent Sand Filter Performance Treating Pond Effluents 7-5 



xiii 
 

7-3 Mean Performance Data for Three Full-Scale Pond-Intermittent Sand Filter 
Systems 

7-6 

7-4 Design Characteristics and Performance of Facultative Pond-Intermittent Sand 
Filter Systems 

7-7 

7-5 Performance of Aerated Pond-Intermittent Sand Filter, New Hamburg Plant 7-8 
7-6 Mean and Range of Performance Data for Veneta, OR Wastewater Treatment 

Plant -- 1994 
7-13 

7-7 Performance of Rock Filters 7-16 
7-8 Summary of Removal Efficiency in the First Run 7-17 
7-9 Design Parameters for Rock Filter Systems in the US  7-18 
7-10 Design Parameters and Performance of New Zealand Rock Filters 7-19 
7-11 BOD, TSS and Ammonia-N Concentrations in the Effluents of the Facultative 

Pond, Aerated Rock Filter and Constructed Wetlands  
7-20 

7-12 Summary of Direct Filtration with Rapid Sand Filters  7-21 
7-13 Summary of Typical Dissolved Air Flotation Performance 7-23 
7-14 List of Chemicals Produced by Decomposing Straw 7-32 
7-15 Hydrograph Controlled Release Pond Design Basics Used in U.S. 7-37 
8-1 Total Annual Energy for Typical 1 mgd System Including Electrical plus Fuel, 

Expressed as 1000 kwh/yr 
8-14 

9-1 TSS:BOD5 Ratios as Problem Indicators 9-8 
9-2 Problems Associated with Types of Solids 9-9 
9-3 Important Indicators in Pond Troubleshooting 9-10 
9-4 Example Operation and Maintenance Checklist 9-13 
 

 

 

 

 

 

 

 

 

 

 

 

 

 



xiv 
 

Conversion Table, Physical Properties of Water, and DO Solubility (Reed et al., 1995) 

Table 1.  Metric Conversion Factors (SI to U.S. Customary Units) 

 

 



xv 
 

 

T
ab

le
  2

.  
C

on
ve

rs
io

n 
Fa

ct
or

s f
or

 C
om

m
on

ly
 U

se
d 

D
es

ig
n 

Pa
ra

m
et

er
s 



xvi 
 

Table  3.  Physical Properties of Water  



xvii 
 

 

 

 

 

 

 

 

 

Table 4.  Dissolved Oxygen Solubility in Fresh Water*  



xviii 
 

Glossary 

 

Abate® larvicide 

AFP advanced facultative pond 

AIWPS Advanced Integrated Wastewater Pond System® 

AMTA Activated Membrane Technology Associations 

AMTS Advanced Microbial Treatment System 

ASP algae settling pond 

ATLAS-IS Advanced Technology Lagoon Aeration System with 
Internal Separator 

AWT activated waste treatment 

BIOLAC® Process activated sludge in earthen ponds 

BOD biochemical oxygen demand 

BOD5 5 day biochemical oxygen demand 

Bti Bacillus thuringiensis israelensis (larvicide) 

CAPM Centre for Aquatic Plant Management 

CBOD carbonaceous biochemical oxygen demand 

CFID continuous feed, intermittent discharge  

CLEAR™ Cyclical Lagoon Extended Aeration Reactor 

COD chemical oxygen demand 

CWT Centralized Waste Treatment 

DAF dissolved air flotation 

DFR 

DMR 

DO 

design flow rate 

discharge monitoring reports 

dissolved oxygen 

DPMC Dual-power, multi-cellular system 

  



xix 
 

DPMC-IS Dual-power, multi-cellular intermittent sand filter 
system 

e.s. effective size 

EDI Environmental Dynamics, Inc. 

ENRCCI Engineering News Record Construction Cost Index 

FC fecal coliform(s)  

F/M food/microorganism 

FWS free water surface 

GIS Geographic Information System 

gpm gallons per minute 

HCR hydrogen controlled release 

HLT high level transfer 

HPAPS high-performance aerated pond system 

HRP high rate pond 

HRT hydraulic residence time/hydraulic retention time 

IPDs in-pond digesters 

I&I Inflow & Infiltration 

JTU Jackson Turbidity Unit 

Lagoon-ISF Lagoon Intermittent Sand filter 

M metal ion 

MBBR™ Moving Bed Biofilm Reactor 

MCRT mean cell resident time 

mgd million gallons per day 

MLSS mixed liquor suspended solids 

MLVSS mixed liquor volatile suspended solids 

MPN most probable number 

MSL mean sea level 



xx 
 

NEIWPCC New England Interstate Water Pollution Control 
Commission 

NFB nitrification filter bed 

NH4 - N ammonia-N, ammonia nitrogen 

NOAA National Oceanic and Atmospheric Administration 

NPDES National Pollutant Discharge Elimination System 

NRCS National Resources Conservation Services 

OD oxygen demand 

O&M 

   % 

operation and maintenance 

percent 

POTWs 

RAS 

publicly owned treatment works 

return activated sludge 

RO reverse osmosis 

SAR sodium adsorption ratio 

SBR sequencing batch reactor 

SCBOD5 soluble carbonaceous BOD5  

scfm standard cubic feet per minute 

sf square foot 

SF, SSF subsurface flow 

SFP secondary facultative pond 

SS suspended solids 

STEP septic tank effluent pumping system  

TFCC total fecal coliform count 

TKN total Kjeldahl nitrogen 

TP total phosphorus 

TSS total suspended solids 

TVSS total volatile suspended solids 



xxi 
 

U.C., u.c. uniformity coefficient 

UF ultrafiltration 

USGS U. S. Geological Society 

VSS volatile suspended solids 

WAS waste activated sludge 

WHO World Health Organization 

WTCost a CD-Rom for estimating plant membrane treatment 
costs 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



xxii 
 

 

Acknowledgments 

 

This document, an up-to-date revision of the Municipal Wastewater Stabilization Ponds design 
manual published by USEPA in 1983, is the result of the interest and commitment of many 
contributors, who are listed below in alphabetical order.     

Editors* 
 Eugenia McNaughton, USEPA, Region 9, San Francisco, CA 

James E. Smith, Jr., retired, formerly with USEPA, NRMRL, Cincinnati, OH 
 Sally Stoll, USEPA, NRMRL, Cincinnati, OH 
Contracted Authors* 

Richard H. Bowman, R.H. Bowman and Associates 
 E. Joe Middlebrooks, Consultant 
 
Contributing Writer 
 Laurel J. Staley, USEPA, NRMRL, Cincinnati, OH 
 
Special Contributions, Technical Assistance and Review 
 Robert K. Bastian, USEPA, OWM, Washington, DC 
 Robert B. Brobst, USEPA, Region 8, Denver, CO 
 David Chin, USEPA, Region 1, Boston, MA  

Ronald W. Crites, consultant 
Wayne Daugherty, City of St. Helena CA Public Works 
Steve Duerre, MN Pollution Control Agency 
Gene Erickson, MN Pollution Control Agency 
F. Bailey Green, consultant 
Geoffrey Holmes, Fisherman Bay Sewer District, Lopez Island, WA 
Peter Husby, USEPA, Region 9 Laboratory, Richmond, CA  
Craig Johnson, University of Utah 
Thomas Konner, USEPA, Region 9 

 Russell Martin, USEPA, Region 5, Chicago, IL  
 Larry Parlin, City of Stockton CA Public Works  

Charles Pycha, USEPA, Region 5 
Wes Ripple, NH Department of Environmental Services 
Robert Rubin, North Carolina State University 

 Michael Sample, City of St. Helena CA Public Works 
Amy Wagner, USEPA, Region 9 Laboratory 

 Jianpeng Zhou, Southern Illinois University at Edwardsville 
   
Technical Reviewers 
 Don Albert, retired, formerly with ME Department of Environmental Protection 

Edwin Barth, USEPA, NRMRL 
Charles Corley, IL Environmental Protection Agency 
John Hamilton, Indian Health Service, USEPA Region 9 



xxiii 
 

Paul Krauth, UT Department of Environmental Quality 
Tryg Lundquist, California State University at San Luis Obispo 

 Paul Olander, retired, formerly with VT Department of Environmental Conservation 
Syed Shahriyar, USEPA, Region 6, Dallas, TX 

     
Editing and Production: 
 Jan Byers, contractor USEPA, Region 9 
 Jean Dye, USEPA, ORD, Cincinnati, OH 

Katherine Loizos, contractor, USEPA  
Patricia Louis, USEPA, ORD, Cincinnati, OH 

  

The authors wish to dedicate this manual to the memory of Dr. William J. Oswald, whose vision 
of using design principles respecting and modeled after natural processes has come to be 
understood as basic to our survival as a species: reducing energy consumption, reimagining 
“waste products” as resources, and building sustainable projects, in order to solve some of 
civilization’s most complicated and persistent problems. Dr. Oswald continues to be an 
inspiration to generations of his students, in and out of universities, and throughout the world.  

     

*In 2000, USEPA Office of Wastewater Management (OWM) underwrote a needs assessment to 
determine whether a revised and updated edition of the 1983 Wastewater Stabilization Ponds 
Design Manual was needed.  The answer was affirmative and OWM, working with ORD 
NRMRL, Cincinnati, hired a consultant, E. Joe Middlebrooks to conduct the work.  Several of 
the Regions contributed funding to complete the project: Regions 5, 8 and 9 applied for Regional 
Applied Research Effort (RARE) funds; Region 6 contributed funds from its Tribal program; 
Region 1 funds were from RARE as well as general funding.  Gajindar Singh, Office of Water 
has been a tireless supporter of pond technology.  The final product represents the work of the 
consultant and his subcontractor and many USEPA staff, who share the belief that the benefits of 
wastewater pond technology should be more widely known and accepted among the community 
of design engineers, city and community managers, and that information about them should be 
more readily available, especially to the plant operators, who work with them every day. 

 

 

Cover Picture is of a modified AIWPS® treating wastewater from Pine Ridge, South Dakota on 
the Pine Ridge Reservation, home the Oglala Sioux (Lakota) Tribe. Startup was in 2009 treating 
wastewater from the 5,500 residents of the village. The Treatment works consist of AIWPS® 
primary Pond with fermentation pits, followed by secondary cells, followed by a wetland for 
final treatment prior to discharge. The design was based on the Tribe’s desire for something 
other than a conventional lagoon system and the need to keep operation and maintenance to a 
minimum. The Treatment area is surrounded by pasture lands and can be expected to stay remote 
for the foreseeable future. Each of the primary ponds will contain two Oswald type fermentation 
pits that are conservatively designed. The outer pond is oversized to compensate for lack of 
aerators. The secondary cells have been sized for holding during the winter with a total detention 



xxiv 
 

of 150 days. The wetland design is based on 25,000 gpd/ac which was recommended by the State 
of South Dakota. The facility will discharge 725,000 gallons per day at design capacity. For 
additional information contact Anthony Kathol, P.E. at Anthony.Kathol@ihs.gov. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



xxv 
 

 

Preface 

Eugenia McNaughton (U.S. EPA Region 9), James E. Smith, Jr. (U.S. EPA ORD NRMRL, 
retired), Sally Stoll (ORD NRMRL) 

January 21, 2011 
 

Stabilization ponds have been used for treatment of wastewater for over 3,000 years. The first 
recorded construction of a pond system in the U.S. was at San Antonio, Texas, in 1901. Today, 
over 8,000 wastewater treatment ponds are in place, involving more than 50% of the wastewater 
treatment facilities in the U.S. (CWNS, 2000). Facultative ponds account for 62%, aerated ponds 
25%, anaerobic 0.04% and total containment 12% of the pond treatment systems.  They treat a 
variety of wastewaters from domestic wastewater to complex industrial wastes, and they function 
under a wide range of weather conditions, from tropical to arctic. Ponds can be used alone or in 